State Office of Administrative Hearings

Kristofer S. Monson
Chief Administrative Law Judge

June 20, 2022

Mary Smith

General Counsel

Texas Commission on Environmental Quality
12100 Park 35 Circle, Bldg. F, Room 4225
Austin TX 78753

Re: SOAH Docket No. 582-22-0585; TCEQ Docket No. 2021-1001-
MWD; Application of City of Granbury

Dear Ms. Smith:

The above-referenced matter will be considered by the Texas Commission
on Environmental Quality on a date and time to be determined by the Chief Clerk’s
Office in Room 201S of Building E, 12118 N. Interstate 35, Austin, Texas.

Enclosed are copies of the Proposal for Decision and Order that have been
recommended to the Commission for approval. Any party may file exceptions or
[...]
¥2 COG Ex. 400 at 16; Ex. ED-1 at 20.
3% COG Ex. 200 at 13; Ex. ED-1 at 20.

394 See Identification of Uncontested Issues (stipulating that Protestants do not contest Preliminary Order Issue L).
To the extent Protestants argued otherwise in their closing brief, see Protestants’ Closing Arguments at 36-37, the
ALJs find those arguments were waived by their prior stipulation.

395 OPIC did not take a position on this issue.

89

Proposal for Decision, SOAH Docket No. 582-22-0585,
Referring Agency No. 2021-1001-MWD



on November 16, 2019.*¢ Spanish-language notice was published in La Prensa Comunidad, an
alternative language newspaper generally circulated in Hood County, on November 25, 2019.%"

Hood County is the county where the proposed facility and its discharge point are both located.**

After the ED prepared the Draft Permit on May 4, 2020,*° Granbury had the Notice of
Application and Preliminary Decision published in English on May 9, 2020, in The Hood County
News, and published in Spanish on May 11, 2020, in La Prensa Comunidad.*® The application and

Draft Permit were also placed in Granbury City Hall for public viewing and copying.***

Notice of Public Meeting was published on August 5, 2020, in The Hood County News,
after which a public meeting was held on September 10, 2020.“> When the case was referred by
the Commission to SOAH, notice of the preliminary hearing was published in the Hood County
News on November 6, 2021, more than 30 days prior to the December 13, 2021 preliminary

hearing.

2. Protestants’ Evidence and Arguments

Protestants did not specifically stipulate that Granbury complied with applicable public

notice requirements, but neither did they offer evidence that the Draft Permit should be denied

3% Admin. Record at 419-21.

397 Admin. Record at 422-23.

%8 COG Ex. 102.

399 Admin. Record at 65-67; Ex. ED-1 at 19.
400 Admin. Record at 57-61.

01 Admin. Record at 527.

402 Admin. Record at 33-35.

403 Admin. Record at 721-23.
90

Proposal for Decision, SOAH Docket No. 582-22-0585,
Referring Agency No. 2021-1001-MWD



or altered due to concerns about adequacy of any notice. In their closing brief, Protestants argued
that “[t]here are ample other grounds justifying denial of the application such that the issue of

the applicable public notice requirements need not be reached.” 44

3. AL]Js’ Analysis

The ED and Granbury have made a prima facie showing that Granbury has published all
required public notices, while Protestants have not presented any evidence or arguments to the
contrary. Therefore, from both the affirmative evidence in the record, as well as the lack of any
controverting evidence on this issue, the ALJs find that Granbury has substantially complied with

the applicable public notice requirements.

VI. TRANSCRIPT COSTS

Granbury incurred $8,053.05 in reporting and transcription costs for the three-day
hearing on the merits.**® Granbury proposes that the costs be divided in thirds between Granbury
and the two Protestant groups, so that Granbury pays one third, Granbury Fresh and Victoria
Calder pay one third, and Bennett’s Camping Center and RV Ranch and Jim and Stacy Risk pay

one third.* The Protestants urge that all transcript costs should be assessed against Granbury.

The Commission’s rules require consideration of the following factors in assessing

transcription costs:

(A)  the party who requested the transcript;

404 Protestants’ Closing Arguments at 37.
405 Granbury’s Closing Argument at Attachment A.
406 Neither OPIC nor the ED may be assessed transcript costs. 30 TAC § 80.23(d)(2).

91

Proposal for Decision, SOAH Docket No. 582-22-0585,
Referring Agency No. 2021-1001-MWD



(B)  the financial ability of the party to pay the costs;
(C)  the extent to which the party participated in the hearing;
(D) the relative benefits to the various parties of having a transcript;

(E)  the budgetary constraints of a state or federal administrative agency
participating in the proceeding;

(F)  in rate proceedings, the extent to which the expense of the rate proceeding
is included in the utility’s allowable expenses; and

(G) any other factor which is relevant to a just and reasonable assessment of
costs.*”

Though no party requested that the hearing be transcribed (this was required by the
ALJs), all parties participated in the hearing and benefitted equally from having a copy of
transcript. Neither Granbury nor Protestants presented evidence on their respective ability to pay
costs. Protestants are individuals and small businesses or groups, which might suggest they lack
resources compared to Granbury. However, Granbury is a city, not a for-profit corporation.
Additionally, Protestants were represented in this case by several experienced lawyers and had
the resources to retain several expert witnesses, which indicates they are able to bear litigation

costs and expenses.

After considering the relevant factors, the ALJs recommend that the costs be split
between Granbury and the Protestants on a 50/25/25 percent basis. Protestants questioned
witnesses separately during the hearing, given that they had some differences in specific
interests, but they consolidated their arguments and submitted joint post-hearing briefing. Thus,
instead of Granbury’s proposed split of one third of the costs allocated to each group, the ALJs

recommend that Granbury pay half of the transcript costs; Protestants Victoria Calder and

40730 TAC § 80.23(d)(1).
92

Proposal for Decision, SOAH Docket No. 582-22-0585,
Referring Agency No. 2021-1001-MWD



Granbury Fresh pay one quarter; and Protestants James and Stacy Rist and Bennett’s Camping

Center and RV Ranch pay one quarter.

VII. CONCLUSION & RECOMMENDATION

The ALJs find that Granbury has met its burden of proof on all thirteen questions referred

by the Commission and recommend that the Draft Permit be issued without amendments.

SIGNED JUNE 20, 2022.

ALJ Signature(s):

Fratiblany Gt

Pratibha Shenoy,

Co-Presiding Administrative Law Judge

SMM

Sarah Starnes,

Presiding Administrative Law Judge

93

Proposal for Decision, SOAH Docket No. 582-22-0585,
Referring Agency No. 2021-1001-MWD



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

AN ORDER
GRANTING THE APPLICATION BY
THE CITY OF GRANBURY
FOR TPDES PERMIT NO. WQ0015821001
IN HOOD COUNTY, TEXAS;
SOAH DOCKET NO. 582-22-0585;
TCEQ DOCKET NO. 2021-1001-MWD

On , the Texas Commission on Environmental Quality

(TCEQ or Commission) considered the application of City of Granbury (Granbury or Applicant),
for a new Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015821001
in Hood County, Texas. A Proposal for Decision (PFD) was presented by Pratibha J. Shenoy and
Sarah Starnes, Administrative Law Judges (ALJs) with the State Office of Administrative
Hearings (SOAH), who conducted an evidentiary hearing concerning the application on

March 7-9, 2022, in Austin, Texas, via Zoom videoconference.

After considering the PFD, the Commission makes the following findings of fact and
conclusions of law.

I. FINDINGS OF FACT
Application

1. Applicant filed its application (Application) for a new TPDES permit with the TCEQ on
September 16, 2019.



2. The Application requested authorization to discharge treated domestic wastewater from a
proposed new wastewater treatment facility located at 3121 Old Granbury Road in
Granbury, Hood County, Texas, to an unnamed tributary of Rucker Creek, thence to
Rucker Creek, thence to Lake Granbury in Segment 1205 of the Brazos River Basin.

3. The Application requests authorization to treat and discharge treated domestic
wastewater from the proposed facility at a daily average flow not to exceed 1 million
gallons per day (MGD) in the Interim phase and 2 MGD in the Final phase.

4. The Executive Director (ED) declared the Application administratively complete on
November 12, 2019.

5. The ED completed the technical review of the Application, prepared a draft permit (Draft
Permit) and made it available for public review and comment.

The Draft Permit

6. The City of Granbury East Wastewater Treatment Facility (Facility) will be a Membrane

Bioreactor (MBR) process operated in the continuous flow mode. Treatment units in the
Interim phase will include bar screens, grit chamber, fine screens, anaerobic basin, anoxic
basin, aeration basin, membrane basins, ultraviolet disinfection system, solid storage tank
and solid dewatering system. Treatment units in the Final phase will include mechanical
bar screens, manual bar screen, grit chambers, fine screens, anaerobic basins, anoxic
basins, aeration basins, membrane basins, ultraviolet disinfection system, solid storage
tanks and solid dewatering system. The Facility has not yet been constructed.

The effluent limitations in the Draft Permit, based on a thirty-day average, are as follows
for the Interim phase:

Five-Day

Carbonaceous .

Biochemical Total Ammonia | Total Dissolved .

Oxygen Sus.pended Nitrogen Phosphorous Oxygen E. coli

Demand Solids (DO)

(CBOD:s)
126 colony
forming
units (CFU)

5mg/L 12 mg/L 1.6 mg/L 1.0 mg/L 6.0 mg/L | or most

(421bs/day) | (100 lbs/day)| (13 Ibs/day) | (8.34 Ibs/day) | minimum | probable
number
(MPN) per
100 mL




7.

The effluent limitations in the Draft Permit, based on a thirty-day average, are as follows
for the Final phase:

Five-Day
Carbonaceous )
Biochemical Total Ammonia | Total Dissolved .
Oxygen Suspended Nitrogen Phosphorous Oxygen E. coli
Y8 Solids g p (DO)
Demand
(CBOD:s)
5mg/L 12 mg/L 1.0mg/L | 0.5 mg/L 6.0 mg/L 126 CFU/
(83 lbs/day) (200 Ibs/day)| (17 lbs/day) | (8.3 1bs/day) - mg 100 mL

For both the Interim and Final phases, the pH must be in the range of 6.0 to 9.0 standard
units.

The permittee will utilize an Ultraviolet Light (UV) system for disinfection purposes. An
equivalent method of disinfection may be substituted only with prior approval of the ED.

Notice and Jurisdiction

10.

11.

12.

13.

14.

15.

16.

The Notice of Receipt of Application and Intent to Obtain a Water Quality Permit was
published in English on November 16, 2019, in 7%e Hood County News, and was published
in Spanish on November 25, 2019, in La Prensa Comunidad.

The ED completed the technical review of the Application on March 18, 2020, and
prepared the Draft Permit on May 4, 2020.

The Notice of Application and Preliminary Decision was published in English on
May 9, 2020, in The Hood County News, and was published in Spanish on May 11, 2020, in
La Prensa Comunidad.

A notice of Public Meeting was published on August 5, 2020, in The Hood County News.

A public meeting was held on September 10, 2020, via webcast. The public comment
period closed the same day.

The ED filed its Response to Public Comment on May 26, 2021.

On September 22, 2021, the Commission considered during its open meeting the requests
for a contested case hearing and request for reconsideration concerning the Application



17.

by the City of Granbury. After evaluation of all relevant filings, the Commission
determined that Bennett’s Camping Center and RV Ranch, Walter Shaw and Victoria
Calder, Debra and Peter Cook, Doris and John Faber, Woody Frossard, Judith Gagliardo,
Cynthia and Norman Gookins, George and Cynthia Griffin, Ronnie and Dianne Hasty,
Kay and Bud Lowack, John and Susan Meche, David and Kathy Montgomery, Keith and
Colleen Nielsen, Jason Nolte, Stacy and Jim Rist, and Paul Williams were affected
persons and granted their requests for hearing.

At its September 22, 2021 open meeting, the Commission considered the issues to be
referred to SOAH. The Commission issued an Interim Order on September 29, 2021,
directing that the following thirteen issues be referred to SOAH (Referred Issues):

N. Whether the draft permit complies with applicable requirements to abate
and control nuisance odors, as set forth in 30 TAC § 309.13(e);

0. Whether the draft permit is protective of water quality;
P. Whether the draft permit is protective of groundwater and wells;

Q. Whether the draft permit is protective of the health of the requesters and
their families, livestock, and wildlife, including endangered species;

R. Whether the proposed discharge will adversely impact recreational
activities;

S. Whether the Application is accurate and complete;

T. Whether the modeling complies with applicable regulations to ensure the

draft permit is protective of water quality;
U. Whether the ED’s antidegradation review was accurate;

Whether the nutrient limits in the draft permit comply with applicable
Texas Surface Water Quality Standards;

W.  Whether the Commission should deny or alter the terms and conditions of
the draft permit based on the consideration of need under Texas Water
Code § 26.0282;

X. Whether the Applicant’s compliance history or technical capabilities raise

any issues regarding the Applicant’s ability to comply with the material
terms of the permit that warrant denying or altering the terms of the draft
permit;

Y. Whether the proposed location for the Facility complies with the 100-year
flood plain and wetland location standards found in 30 TAC § 309.13(a)
and (b); and



18.

19.

Z. Whether Applicant substantially complied with applicable public notice
requirements.

At its September 22, 2021 open meeting, the Commission also denied all requests for
reconsideration and set the maximum duration of the hearing at 180 days from the date of
the preliminary hearing until the date the PFD is issued by SOAH. The parties
subsequently agreed to extend the PFD deadline to June 21,2021, 190 days from the
preliminary hearing.

On November 6, 2021, notice of the preliminary hearing was published in English in ke
Hood County News. The notice included the time, date, and place of the hearing, as well as
the matters asserted, in accordance with the applicable statutes and rules.

Proceedings at SOAH

20.

21.

22.

23.

On December 13, 2021, a preliminary hearing was convened in this case via Zoom
videoconference by SOAH ALJ Ross Henderson. The following parties appeared and
were admitted as parties: attorney Jason Hill appeared for Granbury; attorneys Anthony
Tatu and Mattie Isturiz appeared for the ED; attorney Garrett Arthur appeared for the
Office of Public Interest Counsel (OPIC); attorney Michael J. Booth represented
Protestants James and Stacy Rist, and Bennett’s Camping Center and RV Ranch; and
attorneys Eric Allmon and John Bedecarre represented Protestants Victoria Calder and
Granbury Fresh, an organization comprised of individuals previously identified by the
Commission as affected persons.

The Administrative Record (Admin. Record Exhibits A and B) was admitted into the
record and jurisdiction was noted by the ALJ.

A prehearing conference was held via Zoom videoconference on March 3, 2022, with
SOAH ALJs Pratibha J. Shenoy and Sarah Starnes presiding. All parties appeared
through their respective representatives and the ALJs ruled on the parties’ pending
motions and evidentiary objections.

On March 7-9, 2022, SOAH AL]Js Pratibha J. Shenoy and Sarah Starnes convened the
hearing on the merits via Zoom videoconference and all parties appeared through
their respective representatives. The record closed on April 19, 2022, after the parties
submitted written closing arguments.

Overview of the Facility

24.

25.

The Facility is designed to use a MBR process operated in the continuous flow mode with
a biological nutrient removal (BNR) system.

Influent will enter from the wastewater collection system and will be pretreated through
mechanical and manual bar screens, grit removal units, and fine screens before moving
into the influent lift station.



26.

27.

28.

29.

From the influent lift station, wastewater will flow through a BNR anaerobic basin to a
BNR anoxic basin to a BNR aeration basin, and then into MBR basins.

The BNR process uses anaerobic, anoxic, and aerobic selector zones to reduce five-day
CBOD:;, total suspended solids, ammonia, and total phosphorus so that the discharge can
meet applicable nutrient limits.